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NINGBO ZHONGHUA PAPER CO.,LTD .

108 DINGJIA STREET DUANTANG,HAISHU,NINGBO,CHINA

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : ART BOARD .

SGS Job No. : SP20-016646 - SH .

Lot No. :. 202005.

Date of Sample Received : . 05 Jun 2020.

05 Jun 2020 - 11 Jun 2020 .Testing Period : .

Test Requested : . Selected test(s) as requested by client. .

Test Method : . Please refer to next page(s). .

Test Results : . Please refer to next page(s). .

Result Summary : .

Test Requested. Conclusion.

EN71-9:2005+A1:2007 - Colorants . PASS.

Lucia Liu.

Approved Signatory . . .

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd..
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

SN1. SHA20-099176.001 White paper.

Remarks :

                 (1) 1 mg/kg = 0.0001%

                 (2) MDL = Method Detection Limit

                 (3) ND = Not Detected ( < MDL )

                 (4) "-" = Not Regulated

EN71-9:2005+A1:2007 - Colorants.

Test Method : . Sample preparation with reference to EN71-10:2005 followed by analysis with reference to 

EN71-11:2005. .

MDLCAS NO.Test Item(s). Limit. Unit. 001.

ND.2.mg/kg.10.569-61-9.Basic Red 9.

ND.2.mg/kg.10.1694-09-3.Acid Violet 49.

ND.2.mg/kg.10.2475-45-8.Disperse Blue 1 .

ND.2.mg/kg.10.2475-46-9.Disperse Blue 3 .

ND.2.mg/kg.10.8004-87-3.Basic Violet 1 .

ND.2.mg/kg.10.68516-81-4/

12223-01-7.

Disperse Blue 106 .

ND.2.mg/kg.10.60-09-3.Solvent Yellow 1 .

ND.2.mg/kg.10.548-62-9.Basic Violet 3 .

ND.2.mg/kg.10.730-40-5.Disperse Orange 3 .

ND.2.mg/kg.10.2832-40-8.Disperse Yellow 3 .

ND.2.mg/kg.10.2872-52-8.Disperse Red 1 .

ND.2.mg/kg.10.97-56-3.Solvent Yellow 3 .

ND.2.mg/kg.10.61951-51-7.Disperse Blue 124 .

ND.2.mg/kg.10.12223-33-5.Disperse Orange 37/76 .

ND.2.mg/kg.10.60-11-7.Solvent Yellow 2 .

ND.2.mg/kg.10.3761-53-3.Acid Red 26.
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Sample photo: .

SHAEC2009917605

SHA20-099176.001 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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